ASSEMBLY INSTRUCTION

ITEM NO:27003-225/226/935
ITEM NO:27003-215/216/935

Thank you for purchasing this quality product . Be sure to check all packing material carefully for
small parts which may have come loose inside the carton during shipment .Identify and count all
parts and compare with the parts list below .

=) DAVIS DIRECT

NARNING: To avoid alignment issue, please don't tighten the screws unless all legs are adjusted at the same level.

NO DESCRIPTION SKETCH QTyY
A HEADBOARD % 1 PC
B FOOTBOARD / 1 PC
C BED SIDE RAILS / 2 PC
D BED SLATS / 5 PC
E >

HEADBOARDPOST / / o pC

(L+R)

N N

NO DESCRIPTION SKETCH SIZE QTY

1 Allen Key ~ S5x75%x25mm |1 PC

2 Bolt \@ $5/16"x14x45mm [8 PSC
3 Spring Washer () $5/16"x814x2mm |8 PSC
4 ot Vashor $5/16"xB19%2mn|8 PSC
5 threadedrod | mummmm|  35,/16"x80mm |8 PSC
6 type nut % $5/16" 8 PSC
7 Screw N #8x32mm [0 PSQ
3 wrench % 1 PC




